
SECTION A-A
SCALE 1 / 14

DETAIL  D
SCALE 1 / 7

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

SHEET 1  OF 1 Dan Miller 12/4/2015 550-D-1489
DDDDWWWWGGGG....
NNNNOOOO....

CCCCHHHHKKKK    DDDDAAAATTTTEEEE

WWWWRRRRIIIITTTTTTTT EEEENNNN    CCCCOOOONNNNSSSSEEEENNNNTTTT    OOOOFFFF    MMMMTTTTRRRR    EEEENNNNTTTTEEEERRRRPPPPRRRR IIIISSSSEEEESSSS,,,,     LLLLLLLLCCCC....

TTTTHHHH IIIISSSS    DDDDRRRRAAAAWWWWIIIINNNNGGGG    AAAANNNNDDDD    TTTTHHHHEEEE    AAAARRRRTTTT IIIICCCCLLLLEEEE((((SSSS))))    IIIITTTT     DDDDEEEEPPPP IIIICCCCTTTTSSSS    AAAARRRREEEE    TTTTHHHHEEEE
PPPPRRRROOOOPPPPEEEERRRRTTTTYYYY    OOOOFFFF    MMMMTTTTRRRR    EEEENNNNTTTTEEEERRRRPPPPRRRR IIIISSSSEEEESSSS,,,,     LLLLLLLLCCCC        TTTTHHHHEEEEYYYY    MMMMAAAAYYYY    NNNNOOOOTTTT    BBBBEEEE    
DDDD IIIISSSSCCCCLLLL OOOOSSSSEEEEDDDD    OOOORRRR    UUUUSSSSEEEEDDDD    BBBBYYYY    AAAANNNNYYYYOOOONNNNEEEE    WWWW IIII TTTTHHHHOOOOUUUUTTTT    TTTTHHHHEEEE    EEEEXXXXPPPPRRRREEEESSSSSSSSEEEEDDDD    

SSSSTTTT AAAA NNNNDDDDAAAA RRRRDDDD    TTTTOOOOLLLL EEEERRRRAAAANNNNCCCCEEEE     UUUUNNNN LLLLEEEESSSSSSSS     OOOOTTTT HHHHEEEERRRRWWWW IIIISSSS EEEE    SSSSPPPP EEEECCCCIIII FFFF IIII EEEEDDDD

CCCCOOOONNNNFFFFIIIIDDDDEEEENNNNTTTTIIIIAAAALLLL

TTTTIIIITTTTLLLLEEEE++++////----     1111 ////2222~

UUUUNNNNFFFF IIII NNNN IIII SSSSHHHHEEEEDDDD    SSSS UUUURRRRFFFF AAAACCCCEEEESSSS ++++////----     0000.... 1111 22225555""""

CCCCHHHHKKKK    BBBBYYYYDDDDRRRRAAAAWWWWNNNN    DDDDAAAATTTTEEEEDDDDRRRRAAAAWWWWNNNN    BBBBYYYY RRRREEEEVVVV....

TTTT WWWWOOOO    (((( 2222 ))))    DDDDEEEECCCC IIIIMMMM AAAALLLL    DDDD IIII MMMM....

TTTT HHHHRRRREEEEEEEE    ((((3333))))     DDDDEEEECCCC IIIIMMMM AAAALLLL    DDDDIIII MMMM....

OOOONNNNEEEE    (((( 1111))))    DDDDEEEECCCC IIII MMMMAAAALLLL     DDDDIIII MMMM....

CCCC

RRRREEEEMMMMOOOOVVVVEEEE    UUUUNNNNUUUUSSSS UUUUAAAALLLL    SSSSUUUURRRRFFFFAAAACCCCEEEE    IIII RRRRRRRREEEEGGGGUUUULLLL AAAA RRRRIIII TTTTIIII EEEESSSS....

++++////----    0000 ....0000 55550000""""

++++////----    0000.... 00000000 3333""""

++++////----    0000....0000 11110000""""

NNNN OOOO    FFFF IIIINNNNIIIISSSS HHHH    NNNN OOOORRRRMMMMAAAALLLL LLLL YYYY    RRRREEEEQQQQUUUUIIIIRRRREEEEDDDD ,,,,    CCCCLLLL EEEEAAAANNNN    UUUUPPPP    OOOONNNNLLLLYYYY

AAAANNNNGGGG LLLLEEEESSSS

TTTTOOOO    MMMMAAAAIIII NNNNTTTTAAAA IIIINNNN     DDDD IIIIMMMMEEEENNNNSSSS IIIIOOOONNNNAAAALLLL     SSSSTTTT AAAABBBBIIIILLLL IIIITTTT YYYY     OOOO RRRR    TTTTOOOO

REBUILD - MODEL III SCAVENGER

  

FFFFRRRRAAAACCCCTTTT IIII OOOONNNN AAAALLLL    DDDD IIII MMMM....                        ++++////----    1111////33332222 """"

WWWWEEEEIIIIGGGGHHHHTTTT    ((((ppppoooouuuunnnnddddssss)))):::: 11792.014 lbmass

A

A

PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

ROTOR HOUSING550-C-88011

ROTOR551-D-671 12

SHROUD RING550-C-87913

SHROUD RETAINING RING550-C-88114

PACKING BOX550-C-88215

PACKING SLEEVE550-B-59816

BEARING HOUSING550-C-88417

PACKING RING RETAINER550-A-43518

LANTERN RING550-A-43619

GLAND FOLLOWER550-B-597110

SHAFT550-B-600111

BEARING CAP550-B-599112

BEARING CAP550-B-601113

FLINGER RING550-A-437114

THRUST PLATE550-A-438115

BRACKET550-B-602116

SHIM550-A-439117

BELT GUARD550-C-885118

BODY & SUPPORT STEEL550-C-889119

BEARINGSKF 22324 CC/W33220

LOCKWASHER, MB24 221

LOCKNUT, KM24 222

METRIC SEAL, 115X140X12 223

METRIC SEAL, 135X170X12 224

O-RING, .139" SECT. X 5" IDUNS #250125

O-RING, .275" SECT. X 8.75" IDUNS #446126

O-RING, .210" SECT. X 4.19" IDUNS #346127

O-RING, .275" SECT. X 40.75" ID 128

KEY, 22MM X 11MM X 7.5" LG 129

KEY, 1-1/4" X 5/8" X 4-5/8" LG 130

5V-D-QD Sheaves455392D131

M Type-QD Bushing119929132

E Type-QD Bushing120520133

5V-D-QD Sheaves455376D134

BELT5V-2120635

TROLLEY 236

MOTOR, 100 HP405T FRAME137

PACKING RING, 1/2" SQ. x 15-11/16" LG 538

FULLY THREADED STUD M12 X 1.75 X 50 LG 239

HEX NUT, M12 X 1.75 440

WASHER, 10MM 1441

WASHER, 16MM 942

FULLY THREADED STUD, M10 X 1.5 X 40 LG 643

HEX NUT, M10 X 1.5 644

H.H.C.S., M10 X 1.5 X 60 LG 845

WASHER, 12MM 246

H.H.C.S., M16 X 2 X 65 LG 847

S.H.C.S., M16 X 2 X 60 LG 848

PLAIN WASHER, 3/4" 349

WASHER, 20MM 250

H.H.C.S., M20 X 2.5 X 40 LG 251

EYEBOLT, 1-1/4"-7 252

HEX NUT, 1-1/4"-7 453

H.H.C.S., M16 X 2 X 25 LG 154

H.H.C.S., 1/2"-13 X 1-3/4" LG 255

PLAIN WASHER, 1/2" 656

HEX NUT, 1/2"-13 457

H.H.C.S., 5/16"-18 X 1/2" LG 4958

H.H.C.S., M16 X 2 X 45 LG 1459

PLAIN WASHER, 5/8" 2060

SPRING LOCKWASHER, 5/8" 2061

HEX NUT, 5/8"-11 2062

H.H.C.S., 5/8"-11 X 2-1/4" LG 2063

H.H.C.S., 3/4"-10 X 3-1/2" LG 464

H.H.C.S., 1/2"-13 X 1-1/4" LG 265

SPRING LOCKWASHER, 1/2" 266

H.H.C.S., 3/4"-10 X 1-1/4" LG 367

D

12°

17"

41 3/8"

101 7/8"

8 3/8"

39 1/4"5 1/4"

68 5/16"

17 3/4"

55 3/8"

47 1/4"5 5/8"

1 3/16"

32 1/8"

70 7/8"

64 9/16"

2 3/4"

5 1/2"

2 3/4"

5 1/2"

10" PIPE FLANGE

(12) Ø1" HOLES
ON Ø14.25" B.C.

30" PIPE FLANGE
(28) Ø1-3/8" HOLES

ON Ø36.00" B.C.
(FOR KNIFE GATE VALVE)

24" PIPE FLANGE
(20) Ø1-3/8" HOLES

ON Ø29.50" B.C.

42 1/2"

61 1/2"

71 1/2Ø "

24 1/4"

1

2

3

4

41

45

5

6

7

89

10394046

11

12481348 14

15

16

17

18

19

20

22 21

23

24

25

26

27

28

32

31

33

34

35

36

37

64

38

43

44

41

59

61 60 6342

47

67

49

5150

52

53

55

56

57

58

63 60

62

61

60 61 62 63

62

65 57

54 42

GUARD TO BE
PAINTED SAFETY

YELLOW

ALL CARBON STEEL
TO BE PAINTED GREEN

6656

30

29


